Migraine

Most evidence on management is taken from DTB Vol 36; No 36, 1998 and PJ Goadsby. A triptan too far ? JNNP 1998; Vol 64, No 2: 143-47. If you want to know more on classification and diagnostics there is a monster paper published by the Headache Classification Committee of the International Headache Society 
( Cephalgia 1988; 8 ( suppl.): 1-96 ). But you have to be seriously sad to read that. In case you are interested in what actually causes migraine then a good start is MD Ferrari. Migraine. Lancet 1998; 351: 1043-51. And let me tell you what’s ironic: writing these notes on migraine and having an attack at the same time. By the way all the treatment options mentioned later on don’t work ( shown by a sophisticated self trial, but not really controlled or randomised or whatever ).

Interesting facts: 

Epidemiology: 

Two-thirds of patients with migraine either never consulted a doctor or have stopped doing so.

Migraine patients are defined as individuals who have had at least 2 attacks with aura or 5 attacks without aura. Women are 2-3 times more likely to suffer from migraine. 10% of the general population are active migraineurs ( 6% males and 15% females ). First peak around 14-16ys with a second less abrupt rise for females around the age of 40. Onset of migraine is almost always before the age of 50. Median attack frequency is 1.5/month and 10% have weekly attacks. Median attack duration is just under one day.

Increased comorbidity with migraine: epilepsy, major affective and anxiety disorders and in young female migraineurs only ischaemic stroke.
Clinical features: 

Two forms: migraine without aura ( 75%, also called common migraine ) and migraine with aura ( also called classical migraine ). One third of patients experience both forms in their life.

Migraine without aura

· Episodic headache with attacks lasting 4-72 hrs with complete freedom from symptoms between attacks.

And at least two of the following:

· Unilateral

· Pulsating

· Moderate to severe

· Aggravated by movement

At least one associated symptom:

· Nausea or vomiting

· Photophobia

· Phonophobia

Migraine with aura

· One or more transient focal neurological aura symptoms

· Gradual development of aura symptoms over > 4min or several symptoms in succession

· Aura symptoms last 4-60min

· Headache follows or accompanies aura within 60min

Aura symptoms nearly always include visual ( 99% ) together with sensory ( 31% ) or aphasic ( 18% )symptoms and rarely motor ones ( 6% ). They usually occur at alternating body sites and auras can happen without headache.

Remember migraine is a syndrome which can be caused by other conditions like AVM, internal carotid dissection, epilepsy, mitochondrial diseases such as MELAS and CADASIL.

Differential diagnosis: 

Tension type headache: might be difficult to distinguish and often coexists 
( diagnsotic criteria are just opposite ).
Medication misuse headache: some of the treatments used can cause a rebound headache which leads patients to take repeated frequent doses. This can happen with ergotamines, opioids alone or in conjunction with simple analgesics, caffeine in analgesics or in beverages and triptans ( BMJ 1995 ). Daily use is worse than taking a large amount on one day. Radical withdrawal is necessary even if symptoms worsen initially.

Other DDs: temporal arteritis, trigeminal neuralgia,atypical facial pain, subaracnoid haemorrhage, meningitis and SOL unusual in the absence of physical signs.

Alarm symptoms:

Short history of headaches and of sudden onset, atypical clinical features such as aura symptoms always on the same body part, unusually brief or long etc., sudden change in migraine characteristics, physical symptoms or signs between attacks. Imaging recommended but obviously not in younger adults where symptoms are characteristic of migraine.

Management: the evidence

First step: identify and avoid trigger factors such as stress, alcohol, bright light, hunger or specific foods like chocolate, cheese and red wine.

Acute treatment

Therapeutic outcome is usually expressed as the proportion of patients  in whom moderate to severe headache has become mild or has gone in 2 hrs. This might exaggerate the actual benefit.

Analgesics and antiemetics

First line treatment: paracetamol or aspirin plus an antiemetic if attacks do not respond. Domperidone or metoclopramide do not only help the nausea they also speed gastric emptying and enhance ( therefore ) the efficacy of simultaneosly administered analgesics ( MacGregor Cephalalgia 1993 ). Soluble aspirin 900mg plus metoclopramede 10mg reduces headache in 30-50% of patients ( Lancet 1995 ). Soluble or dispersible forms should be preferred because of their more rapid onset of action. In vomiting patients a NSAID suppository plus domperidone suppository might be useful. Tolfenamic acid is an NSAID licensed only for the treatment of migraine. In one study 200mg were equally effective as 100mg of oral sumatriptan at 2 hrs ( Headache 1998 ). But it costs £1 per capsule.

Adding or substituting simple analgesics with opioids is not evidenced based, has more side effects and causes bound headaches which can lead to drug misuse headaches. It should be avoided.

5HT1 agonists

Sumatriptan was the first one on the market in the early nineties. Its bioavailability is poor ( oral 14%, nasal 16% ) and has a slow onset. Therefore a s/c preparation is available. A meta-analysis showed that there is a 56% headache response with 50mg 
( therapeutic gain, TG which is headache response minus placebo effect 33% ), with 100mg 58% ( TG 33% ). Headache recurrence in 30 –35% ( Goadsby JNNP 1998 ). Nasal spray 62% ( TG 30% ) ( Neurology 1997 ) and s/c injection 75% ( TG 45% ) 
( N Engl J Med 1997 ). A comparison with lysine acetylsalicylate plus metoclopramide ( Migramax ) showed that 100mg of oral Sumatriptan is as effective but reduces nausea less and is worse tolerated ( Lancet 1995 ). Zomitriptan has a better bioavailability ( 40% ). Two RCTs showed 62-65% headache relief ( TG 30% ) and a recurrence rate of 2-37% for 2.5mg. A second dose can be given for the same attack ( not with any other triptan ). Naratriptan bioavailability 65%. Less effective with a 40% headache relief ( TG 10% ). ( Headache 1997 ). 

Unwanted effects of triptans include malaise, dizziness, nausea and heaviness in chest and throat. The latter might be due to oesophageal spasm. Cardiac ischaemia occurs but is rare ( Cephalalgia 1997 ). However it is contraindicated in pts over 65 and those with CHD.

Ergotamine

Almost superseded by triptans because of side effects such as nausea, vomiting and abd. cramps. Also notorious for ‘ergot headaches’ ( drug misuse headache ).

Prophylaxis

Should be considered in patients with more than two attacks per month especially if severe or prolonged. How it works is poorly understood, maybe 5HT receptor related. Treatment will probably mean trying a few things before the right one is found.

Beta-blockers

First choice. Use either propranolol or others without partial agonist activity like atenolol or metoprolol. A meta-analysis of studies on propranolol found a 44% reduction in frequency, duration and intensity of migraine attacks ( Headache 1991 ). 

5-HT anatagonists

Pizotifen 1.5mg daily slightly reduced the frequency of migraine attacks ( 3.9-3.5/month ) but at the expense of unwanted effects in particular sedation and weight gain ( Eur Neurol 1997 ). Doesn’t sound good. Methysergide, also a 5HT-anatagonist is an effective prophylactic treatment ( Clin Pharmacol Ther 1966 ! ) but can have serious side effects like retroperitoneal fibrosis and therefore should be limited to 6mg/d for no longer than 6 months. Also leg pain is very common.

Others

Amitriptyline is an effective prophylactic drug ( Arch Neurol 1979 ). Some dispute this as it is thought that patients with tension type headache might have been successfully treated instead of true migraineurs. No evidence for SSRIs. Small trial of soidum valproate reduced frequency by 50% compared with placebo ( Cephalalgia 1992 ). However the use is not licensed and is rather unpleasant to take. Also unlicensed is regular NSAIDs for which there is some evidence. Clonidine ( DTB 1990 ) and calcium channel blockers ( Headache 1989 ) are no more effective than placebo.

